Transcription

ALL Converters1.1General Information - Converter IdentificationThe Catalogue is organized in the following sequence; Manufacturer e.g. Chrysler, Ford,General Motors etc (alphabetically), then by Transmission Type (again alphabetically) andfinally by Converter Code (TCS Code). The section below the Converter Part Number (GreyBand) is for information unique to the converter that may assist you in the correctidenification. The Yellow Area below that with the Heading in Bold Print is for the "standard"converter identifying data. A photo of the front and rear surfaces of the converter isprovided when one is available. Additional data pages are included at the front of eachmanufacturers section again, to assist in the identification of the correct lPilotCenter ToBolt CenterMay specify in Type or a Count Measure Describes Specified inGeneral Ratingvarious Inches Measurement Type of tPilotCenter ToBolt Center1Stall

ALL Converters1.2General Information - Converter Identification2

tCenter ToBolt CenterStallDiaHubSPLPilotMountPilotCenter ToBolt 0Stall Torque Ratio 2.01:1, Codes: 29530318, 29538348, 29538529, 29541293, 29543003Numbers are on bar code labels next to mounting padsYear35-1BCDiaHubSPLPilotMount13 3/8"2.295251.7006 PadsPilotCenter ToBolt Center5 3/4"StallStall Torque Ratio 2.01:1, Codes: 29530318, 29538348, 29538529, 29541293, 29543003Numbers are on bar code labels next to mounting padsYear200135-2BCEngineEngineDiaDuramax 13 3/8"DieselHubSPLPilotMount2.293251.7016 PadsPilotCenter ToBolt Center5 3/4"StallStall Torque Ratio 1.75:1, Codes: 29530317, 29538347, 29538528, 29540484, 29543017Numbers are on bar code labels next to mounting padsYear2001EngineDiaDuramax 13 3/8"DieselHubSPLPilotMount2.293251.7016 PadsPilotCenter ToBolt Center5 3/4"3Stall

ALLISON35-3BC35-1MD1000/2000GMC Silverado, Stall Torque Ratio 2.06:1, Codes: 29534832, 29538197, 29538531,29543015 Numbers are on bar code labels next to mounting padsYearEngineDiaHubSPLPilotMount20018.1L13 3/8"2.295251.7006 PadsEngineDiaDuramax 13 3/8"DieselHubSPLPilotMount2.295251.7006 PadsPilotCenter ToBolt Center5 3/4"StallStall Torque Ratio 1.75:1, Codes: 29530317, 29538347, 29538528, 29540484, 29543017Numbers are on bar code labels next to mounting padsYear35-3StallStall Torque Ratio 2.01:1, Codes: 29530318, 29538348, 29538529, 29541293, 29543003Numbers are on bar code labels next to mounting padsYear35-2PilotCenter ToBolt Center5 3/4"EngineDiaHubSPLPilotMount13 3/8"2.295251.7006 PadsPilotCenter ToBolt Center5 3/4"StallStall Torque Ratio 2.06:1, Codes: 29534832, 29538197, 29538531, 29543015 Numbers areon bar code labels next to mounting padsYearEngineDiaHubSPLPilotMount8.1L13 3/8"2.295251.7006 PadsPilotCenter ToBolt Center5 3/4"4Stall

ALLISON35-31000/20005

ALpha-Romeo/BWM/PeugeotZF3-1ZF3HP22BMW With Cooling lotMountStall11 1/2"Slots27DiaHubSPLPilotMountStall10 1/4"Slots270.825DiaHubSPLPilotMountStall10 3/4"Slots270.825PilotMountStallMountStallBMW With Cooling Shroud Mounts 7/8" ThickYearEngine76-84ZF3-5SPLBMW With Cooling ShroudYearZF3-4HubBMW With Cooling FinsYearZF3-3DiaDiaHubSPL10 3/4"Slots27DiaHubSPLPilot10 1/4"Slots270.825BMW With Cooling ShroudYear76-84EnginePilotCenter ToBolt Center4 1/2"0.825x1 4 Square Nuts3/4"PilotCenter ToBolt Center4 1/4"4 RectangularNutsPilotCenter ToBolt Center4 1/2"4 RectangularNutsPilotCenter ToBolt Center1.275x2" 4 Rectangular4 1/2"NutsPilotCenter ToBolt Center4 Round Nuts4 1/4"6

ALpha-Romeo/BWM/PeugeotZF3-6ZF3HP22Subaru With Cooling Fins and 135 Tooth Ring GearYearEngine76-84ZF3-7ZF3-8HubSPLPilot10 1/4"Slots270.825Peugeot With Cooling Fins, Mounts 3/8" ThickYearEngineDiaHubSPLPilot76-84Diesel9 3/4"Slots270.825Peugeot With Cooling Shroud and 135 Tooth Ring LPilot10 1/4"Slots270.815DiaHubSPLPilot10 tStallPilotCenter ToBolt Center4 1/4"4 RectangularNutsPilotCenter ToBolt Center4 1/4"4 RectangularNutsPilotCenter ToBolt Center4 Round Nuts4 1/4"PilotCenter ToBolt Center4 5/8"4 RectangularNuts7

oZF4-14ZF4-15ZF4HP14/ZF4HP18With Code G7 Eagle PremierYearEngineDiaHubSPLPilot87-On6 cyl11"SlotsStepped341.257DiaHubSPLPilot11 ed211.257DiaHubSPLPilotMount10 7/8"SlotsStepped221.1003 PadsDiaHubSPLPilotMount10"SlotsStepped29With Code Z6YearEngine87-OnZF4-17YearEngine88-OnZF4-18Code D6YearEngine86-OnZF4-19Code ter ToBolt Center4 5/8"3 RectangularMountsPilotCenter ToBolt Center4 5/8"3 RectangularMountsPilotCenter ToBolt Center5 1/4"3 RectangularPads3 PadsPilotCenter ToBolt Center4 5/8"StallPilotCenter ToBolt Center4 1/2"Stall8

oZF4-23ZF4HP14/ZF4HP18Code M6 Alpha RomeoYear1991EngineDiaHub10Slots15/16" SteppedSPLPilot340.629MountPilotCenter ToBolt Center4 5/8"3 RectangularPads9Stall

o/GMZF4-24ZF4HP16Chevy OPTRA 90A Stenciled on front.Year2005EngineDiaHubSPLPilot10 3/4"1.49623.825MountPilotCenter ToBolt Center3 Rect Pads4 11/16"10Stall

oZF-35ZF4HP14/ZF4HP18Code N19 Trans ZF4HP18 SAAB 1.773Slots340.8253 PadsSPLPilotMount340.627Audi Quattro A6 (AWD) Code: F11Year1991-97EngineDiaHub10 7/8" 1.69-1.770PilotCenter ToBolt Center4 5/8"StallPilotCenter ToBolt Center3 Rectanguler4 3/8"Stall11

oZF4-1ZF4HP22/ZF4HP24/ZF5HP-18Code R2, I1, N2, R1, R3, S1, U1, W2YearEngine85-OnZF4-2With Code C7YearEngine85-OnZF4-3Engine85-OnWith Code ped271.2573 Holes ts Volvo With Codes U3 and C3YearZF4-4DiaWith Code C2Year85-OnEnginePilotCenter ToBolt Center4 1/2"StallPilotCenter ToBolt Center4 1/2"3 Pads .7474 Holes inPlateDiaHubSPLPilotMount11"SlotsStepped271.2574 Studs inPlateDiaHubSPLPilotMount11"SlotsStepped270.9433 Holes inPlatePilotCenter ToBolt Center4 1/2"StallPilotCenter ToBolt CenterStallPilotCenter ToBolt Center5"Stall12

oZF4-6ZF4HP22/ZF4HP24/ZF5HP-18With Code R4, 135 Tooth Ring ed270.747DiaHubSPLPilot11"SlotsStepped271.100Fits Jaguar with Code H3, Codes: AG,H3,T7,Z1,Z6YearEngine85-OnZF4-10SPLFits Peugeot with Code M4YearZF4-9HubFits Volvo witth Code U3YearZF4-8DiaWith Code N3Year85-OnEngineDiaHubSPLPilot11 ountStallPilotCenter ToBolt Center4 1/4"4 Pads withNutsPilotCenter ToBolt Center4 1/4"4 Pads withNutsPilotCenter ToBolt Center4 1/4"4 Pads withNutsPilotCenter ToBolt Center4 5/8"3 RectangularMountsPilotCenter ToBolt Center5"3 Pads withNuts13

oZF4-11ZF4HP22/ZF4HP24/ZF5HP-18Fits BMW 735I with Code R2, W2YearEngine85-OnZF4-12With Code K2YearEngine85-OnZF4-13With Code V2YearEngine85-OnZF4-20Code .257DiaHubSPLPilot11 ed271.257DiaHubSPLPilotMount12 5/8"SlotsStepped271.2576 NutsHubSPLPilotMount340.6293 PadsCode E11, Code 07 StenciledYearEngineDia10Slots15/16" SteppedMountStallMountStallMountStallPilotCenter ToBolt Center4 1/2"3 Pads withNutsPilotCenter ToBolt Center4 1/2"4 RectangularMountsPilotCenter ToBolt Center4 1/2"3 Pads withNutsPilotCenter ToBolt Center4 5/8"StallPilotCenter ToBolt Center4 5/8"Stall14

oZF4-25ZF4HP22/ZF4HP24/ZF5HP-18Code T8YearEngineDiaHub10 7/8" 1.494-1.574ZF4-26EngineCode P1 BMW 745IYearEngine1984ZF-34271.258MountPilotCenter ToBolt Center4 7/16"3 Pads withNutsDiaHubSPLPilot11 3/4"Slots271.257DiaHubSPLPilotMount271.2573 Pads11 3/4" 1.49 1.57MountPilotCenter ToBolt Center3 Rectangular4 5/8"PilotCenter ToBolt Center4 7/16"StallStallStallLand Rover, Range Rover Discovery, Stencil U on front, 149 002 Stamped on top of HubSide, Green Paint SplotchYear94-98ZF-36PilotK17 Stenciled, 087 102 Stamp on side, 092 203 Stamp on PumpYearZF-33SPLEngine2.5L Diesel 10 7/8"A11 bSPLPilotMount1.2573 Pads10 7/8" 1.49 1.57MountPilotCenter ToBolt Center4 Hole Plate4 7/8"PilotCenter ToBolt Center5 3/16"15StallStall

oZF-37ZF4HP22/ZF4HP24/ZF5HP-18Code P4 JaguarYearEngine90-OnZF-38ZF-49DiaHub10 7/8"1.6901.773SPLPilotMountPilotCenter ToBolt Center4 1/4"Stall0.8264 PadsPilotCenter ToBolt Center4 Hole Plate4 7/16"StallCodes: L19, 49, D19, P27, U27 Stenciled 092201 Range RoverYearEngine19974.0LDiaHubSPL11 1.49 1.5711/16"Pilot1.340MountRange Rover, T27 Stencil on Front, 221 201 4 Stamped on SideYearEngine19984.0LDiaHub12 3/8" 1.494-1.574SPLPilot271.340MountPilotCenter ToBolt Center4 Rectangular 4 7/16"Pads16Stall

he/VolvoZF-54ZF4HP22HLPorche 911 Non Turbo, K10 Stenciled on front, 087 104 Stamped on Hub Side, 132 ToothRing Mounted to PumpYearEngineDiaHubSPLPilot19923.2L10 7/8"1.494271.260MountPilotCenter ToBolt Center8 Hole Ring5 13/16"17Stall

AUDIZF5-11ZF5HP19FL/ALock-Up, B11, 021 Stenciled on Front, 087 102, 149 002 Stamped on Hub SideYearZF5-12EngineHubSPLPilotMount10 7/8"1.494271.2603 Pads w/cNutsPilotCenter ToBolt Center4 7/8"BMW 320I, T51, B51 Stenciled on Front, 370701 2821 14 Stamped on Front, 167 000Stamped on Hub Side, A-11 Stenciled on Hub SideYearEngine2002ZF-31DiaDiaHubSPLPilot10 0.630Code K28, N24 Stenciled enter ToBolt Center3 Rectangular 4 9/16"PadsPilotCenter ToBolt Center3 Rectangular4 5/8"18

AUDI/BMW/VWZF-42ZF-43ZF5HP19FL/AVW Passat, Lock-up, F31 Stenciled, N28 Stenciled. 156 203 Stamped on top of pump, 156202 Stamped on top of pumpYearEngineDiaHubSPLPilot20012.8L10 7/8"Slots270.6282001ZF-46EngineDia1.8 Turbo 10 7/8"HubSPLPilotSlots271.260MountPilotCenter ToBolt Center4 5/8"3 RectangularLugsC54 Stenciled C51, S38, N33 Stenciled 156 209 Stamped on top of pump.YearEngineDiaHubSPLPilot20012.5L10 7/8"Slots271.260MountPilotCenter ToBolt Center4 5/8"3 RectangularLugsStallStallStallLock-Up, Audi A6 AWD, F35, 40 34, 51, Y61 Stenciled on Front Side, 156 208 Stamped ontop of pumpYear1999ZF-51PilotCenter ToBolt Center4 5/8"3 RectangularLugsAudi A4, M28 Stenclied, A33 Stenciled, 156 201 Stamped on top of PumpYearZF-44MountEngineDia2.7L Twin 10 7/8"TurboHubSPLPilot1.69027.628MountPilotCenter ToBolt Center4 5/8"3 RectangularPads130A Stencil, C Stamped between ribs in middle row of ribs.YearEngineDiaHubSPLPilot10 3/4"1.496230.825MountPilotCenter ToBolt Center3 Rectangular 4 11/16"Pads19StallStall

AUDI/BMW/Porche/VWZF-55ZF5HP19FLPorche Boxter, Code H44, A32 stenclied on Front, 156 201 Stamped on Top of Hub Side,Mounting plate welded to front 80MountPilotCenter ToBolt Center3 Rect 2 holes 5 1/16"each20Stall

DaewooZF-56ZF5HP19FL90A Stenciled on Front21

AUDI/BMW/Porche/VWZF-57ZF-58ZF5HP19FLLock-Up, VW Passat, Q56 Stenciled on Front, 156 207 Stamped on top of Hub 7.627MountPilotCenter ToBolt Center3 Rectangular 4 9/16"PadsLock-Up, VW Passat, 061X Stenciled on Front, 156 200 Stamped on TopYearEngineDiaHubSPLPilotMount2005Diesel10 7/8"1.690270.8253 padsPilotCenter ToBolt Center4 5/822StallStall

AUDI/BMW/VWZF-52ZF5HP24AAUDI A8, Lock-Up, V28 Stenciled on Front, 157 100 Stamped on Top Hub SideYearEngineDiaHubSPLPilotMount19974.2L10 5/8"Slots270.6303 PadsPilotCenter ToBolt Center4 5/8"23Stall

AUDIZF-41ZF5HP24Code F38 BMW M5YearEngine1998ZF-45Engine99-OnSPLPilotMount10 7/8"1.573271.264 Bracketswith NutsPilotCenter ToBolt Center5 3/16"StallDiaHubSPLPilotMount11"1.575271.3743 Bracketsw/NutsPilotCenter ToBolt Center5 3/4"StallLock-Up, Special Marks on Hub Side - Black Paint Blob 1" dia, 157 100 stamped on top, 224101 stamped on side, D21, L31 StenciledYearZF-48HubJaguar XK8, Lock-Up, - K35 Q29, Q32 Stencil, 157 102 Stamp on top, 295001 4783 10Stamp on SideYearZF-47DiaEngineDiaHubSPLPilot10 7/8"1.575271.060MountPilotCenter ToBolt Center4 Pads with5 1/4"-5Nuts3/16"Lock-Up, L35 Stenciled on Front, 157 104 Stamped on Top of Hub SideYearEngineDiaHubSPLPilot10 7/8"1.573271.260MountPilotCenter ToBolt Center4 Brackets w/c 5 3/16"Round Nuts24StallStall

AUDI/BMWZF5-9ZF5-10ZF5HP24L51 27 14 Stencil, 367302 3814 6 Stamp, 182 002 Stamp (on Top) of Hub 0MountPilotCenter ToBolt Center4 Raised Pads 5 3/16"in MountingRingStallAudi A6, P35 Stencil 03 01 296001 1711 10 Stamped, Hub Side 157 100 Stamped, 01 01Stamped 296001 1711 10 A-7, G29 Stenciled, 1 Black DotYearEngineDiaHubSPLPilot20014.2L10 7/8"1.575270.628MountPilotCenter ToBolt Center3 Pads w/Nuts 4 9/16"25Stall

AMCR-1R-2R-3R-7R-8BW8, BW12 (Cast Iron)With cooling shroud and 159 tooth ring-gearYearEngineDiaHubSPLPilotMount56-616 Cyl12"2 Ears171.6256 NutsYearEngineDiaHubSPLPilotMount58-61V8171.6256 NutsYearEngineSPLPilotMount58-66327 ci171.6256 Studs12 3/4" 2 EarsDiaHub12 3/4" 2 EarsWith 176 tooth ring-gearYearEngineDiaHubSPLPilotMount65-66287 ci & V812"2 Ears171.6256 NutsYearEngineDiaHubSPLPilotMount67-71V8290.754 Studs12 3/4" 2 EarsPilotCenter ToBolt Center4"StallPilotCenter ToBolt Center4"StallPilotCenter ToBolt Center5 3/4"StallPilotCenter ToBolt Center4"StallPilotCenter ToBolt Center5 3/4"Stall26

AMCR-4R-5R-6R-9R-10BW35 (Aluminum Case)With cooling shroud and 149 tooth ring-gearYearEngineDiaHubSPLPilotMount62-65196 ci12"2 Ears220.756 NutsWith cooling shroud and 153 tooth ring-gearYearEngineDiaHubSPLPilotMount65-66199, 223 ci12"2 Ears220.756 NutsWith cooling shroud and 153 tooth ring-gearYearEngineDiaHubSPLPilotMount65-66199, 223 ci12"2 Ears230.756 NutsWithout cooling shroud and no ring-gearYearEngineDiaHubSPLPilotMount67-70V812"2 Ears230.756 NutsWith cooling shroud and 153 tooth ring-gearYearEngineDiaHubSPLPilotMount67-716 Cyl.12"2 Ears230.756 NutsPilotCenter ToBolt Center4"StallPilotCenter ToBolt Center4"StallPilotCenter ToBolt Center4"StallPilotCenter ToBolt Center4"StallPilotCenter ToBolt Center4"Stall27

AMCR-11BW35 (Aluminum Case)Without cooling shroud and no ring-gearYearEngineDiaHubSPLPilotMount70-71V812"2 Ears260.756 NutsPilotCenter ToBolt Center4"28Stall

AMC/JeepR-13R-17R-14R-16R-18A904 (Non Lockup)A 904 Low 04 High StallYearEngineDiaHubSPLPilotAll6 Cyl.11"Slots271.81MountPilotCenter ToBolt Center4 Rectangular5"MountPilotCenter ToBolt Center4 Rectangular5"StallLow StallStallHigh StallA727 (Non Lockup)A727 12 rEngineDiaHubSPLPilotAll6 tCenter ToBolt Center4 Rectangular5 1/2"PilotCenter ToBolt Center4 Rectangular5"MountPilotCenter ToBolt Center4 Rectangular5"29Low StallStallHigh Stall

AMC/JeepR-20R-22R-16AR-19R-17AA727 (Lockup)A727 1YearEngineDiaHubSPLPilot78-On6 Cyl.11"Slots231.81A727 LockupSame as R-20 with Lockup clutch .81MountPilotCenter ToBolt Center4 Rectangular5"MountPilotCenter ToBolt Center4 Rectangular5"StallLow StallStallHigh StallMountStallMountStallPilotCenter ToBolt Center4 Rectangular5"A904 (Lockup)LockupYearEngineDiaHubSPLPilotAll6 Cyl.11"Slots261.81Same as R-19 with Lockup clutch omitted.YearEngineDiaHubSPLPilotAll6 Cyl.11"Slots261.81PilotCenter ToBolt Center4 Rectangular5"MountPilotCenter ToBolt Center4 Rectangular5"30High StallStall

On4.7L11 t291.81Lower Stall than a 29-1YearEngineDia1999-On 5.7L Hemi 11 5/8"MountStallMountStallPilotCenter ToBolt Center5"4 RectangularPadsPilotCenter ToBolt Center5"4 RectangularPads31

AMC/Jeep29-3703783545RFE1500 Pick Up 647AA 951A - Stamped on topYearEngineDiaHubSPLPilot20124.7L12 1/4"2.080291.810MountPilotCenter ToBolt Center4 Rect. Lugs5"StallA500 (Lockup)Milled flat hub, no ring-gear. Code: 61.814 PadsPilotCenter ToBolt Center5"Milled flat hub, no ring-gear, 90 degree bolt pattern. Codes: 783 / 61.814 PadsPilotCenter ToBolt Center5"32StallStall

BMW/Cadillac63-15L40ELock-Up, 24212840 Stencil on Front and on Hub SideYearEngine200063-2200263-4HubSPLPilotMount10 1/4"1.747271.2603 PadsPilotCenter ToBolt Center4 9/16"StallLockup, BMW X5, 24215581 Stenciled on Front, 24215581 Electric Penciled on Hub Side,Woven LiningYear63-3DiaEngineDia3.0L Gas 10 5/8"HubSPLPilotMount1.747271.2603 SteppedRectangularPilotCenter ToBolt Center4 5/8"StallCadillac CTS, LUK in a circle stamped by pilot. 24220895 in Electric Pencil. 2422 0895 LargeYellow Dot On Decal on Hub SideYearEngineDiaHubSPLPilotMount20043.6L10 3/4"1.747270.8253 PadsCadillac SRX, 24223281 on front - Electric PencilYearEngineDiaHubSPLPilotMount20044.6L10 3/4"1.747270.8253 PadsPilotCenter ToBolt Center4 7/8"StallPilotCenter ToBolt Center4 7/8"Stall33

BMWZF-27ZF5HP30Lock-Up, BMW 740I, Marks on front - G13 Stencil, Marks on Hub Side - 144 000 StampedYearEngine1993ZF-30ZF5-12Code R13 BMWHubSPLPilot12"1.574271.260MountPilotCenter ToBolt Center3 Hole Plate5 71.2604 HoleMounting RingPilotCenter ToBolt Center5 13/16"StallStallZF5HP19BMW 320 I - ZF 5 Speed RWD, T51 Stenciled on Front, 370701 2821 14 Stamped on Front,167 000 Stamped on Hub Side, A-11 Stenciled on Hub SideYearEngine200ZF-53DiaDiaHubSPLPilot10 1/4"1.790271.260MountPilotCenter ToBolt Center3 Rectangular 4 9/16"PadsLock-Up, U38 or B61 Stenciled on Front, 156 203 Stamped on TopYear2001EngineDiaHub10 7/8" 1.690-1.772SPLPilot271.260MountPilotCenter ToBolt Center3 Rectangular 4 9/16"Lugs34StallStall

BMW/JaguarBMW-3BW T65, T66, TH400Code: 6007, 6126.YearEngine73-76J-611 7/8" 2 EarsEngine73-81Hub11 7/8" 2 EarsEngine81-OnDiaHub11 7/8" 2 uar only TH400 with 3/8 N.C. threads.YearEngine77-OnJ-9DiaJaguar only without cooling shroud.YearJ-8HubJaguar only, with cooling shroud.YearJ-7DiaDiaHubSPLPilot13"Slots301.7Jaguar only TH400 with 10mm x 1.5 PilotCenter ToBolt Center4 Round Nuts4 7/8"PilotCenter ToBolt Center4 Round Nuts4 7/8"PilotCenter ToBolt Center4 Round Nuts4 7/8"PilotCenter ToBolt Center5 3/4"6 RectangularNutsPilotCenter ToBolt Center5 3/4"6 RectangularNuts35

Chrysler - General InfoInfo-1A404, 413, 470, 604, and 670 Transmission Quick Reference GuideYearEngineDiaHubSPLPilotMountPilot CenterTo Bolt Center36Stall

Chrysler - General Info-1Info-2Chrysler Converter Counter Balance Weight Shapes and SizesYearEngineDiaHubSPLPilotMountPilot CenterTo Bolt Center37Stall

Chrysler405432597761136A404, A413, A470 (Non Lockup)Codes 405 / 970 NOTE: ID number is stamped on transmission side of TC. May have letterbefore or after number e.g. B761, 761F etc.YearEngineDiaHubSPLPilot79-851.7L, 2.2LTurbo10"Slots231.335MountPilotCenter ToBolt Center3 Rectangular4 3/8"StallHigh StallCodes 072 / 339 / 432 / 967 NOTE: ID number is stamped on transmission side of TC. Mayhave letter before or after number e.g. B761, 761F etc.YearEngineDiaHubSPLPilot86-On2.5L, 2.2LTurbo10"Flats231.335MountPilotCenter ToBolt Center4 Rectangular4 3/8"StallHigh StallCodes 466 / 597 NOTE: ID number is stamped on transmission side of TC. May have letterbefore or after number e.g. B761, 761F etc.YearEngineDiaHubSPLPilot79-852.2L, 2.5L &2.6L10"Slots231.335MountPilotCenter ToBolt Center3 Rectangular4 3/8"StallLow StallCodes 761 / 974 NOTE: ID number is stamped on transmission side of TC. May have letterbefore or after number e.g. B761, 761F etc.YearEngineDiaHubSPLPilot86-On2.5L & 2.6L10"Flats231.335MountPilotCenter ToBolt Center4 Rectangular4 3/8"StallLow StallA413, A470, A670 (Lockup)Lockup. Has Timing Marks. Codes 136 / 965 / 966YearEngineDiaHubSPLPilot86-892.2L & 2.5LTurbo10"Flats221.335MountPilotCenter ToBolt Center4 Rectangular4 3/8"38Stall

Chrysler137146388379385A413, A470, A670 (Lockup)Lockup. Codes; 002 / 137 / 147 / 244 / 250 / 305 / 344 / 379 / 444 / 520 / 544 / 956 / 5MountStallMountStallMountStallPilotCenter ToBolt Center4 Rectangular4 3/8"A500 (Lockup) RAM D502.125 long hub, no ring-gear. Code ats221.3352.250 long hub, no ring-gear. Code ats221.335PilotCenter ToBolt Center4 Rectangular4 3/8"PilotCenter ToBolt Center4 Rectangular4 3/8"A500, A904 (Lockup)Lockup. Codes 119 / 290 NOTE: Has 122 tooth ring-gear. ID Code is stamped ontransmission side of TC and may be a letter before or after the number (e.g. B112, 61.814 PadsPilotCenter ToBolt Center5"StallHigh StallLockup. Codes 112 / 385 NOTE: Has 122 tooth ring-gear. ID Code is stamped ontransmission side of TC and may be a letter before or after the number (e.g. B112, 112B)YearEngineDiaHubSPLPilotMount78-On318 ci11"1.498261.814 PadsPilotCenter ToBolt Center5"39StallLow Stall

Chrysler389547549725781A500, A904 (Lockup)Lockup. NOTE: Has weight D (see weights diagram at beginning of Chrysler section). Has122 tooth ring-gear. ID Code is stamped on transmission side of TC and may be a letterbefore or after the number (e.g. B112, 112B)YearEngineDiaHubSPLPilotMount78-On360 ci11"1.498261.814 PadsPilotCenter ToBolt Center5"StallLow StallJeep, Non Lockup, 1473M Stamped by Pilot, D877 Stamped on Hub Side, Reg. offset boltpatternYearEngineDiaHubSPLPilot19944.0L11 1/4"1.498Milled271.810MountPilotCenter ToBolt Center5"4 RectangularPadsStallCode A549. NOTE: Milled flat hub, 90 degree bolt pattern. Has 122 tooth ring-gear. IDCode is stamped on transmission side of TC and may be a letter before or after the number(e.g. B112, 112B)YearEngineDiaHubSPLPilotMount98-On3.9L, 318 ci11"1.498Milled261.814 PadsPilotCenter ToBolt Center5"StallLockup. NOTE: Has weight D (see weights diagram at beginning of Chrysler section). Has122 tooth ring-gear. ID Code is stamped on transmission side of TC and may be a letterbefore or after the number (e.g. B112, 112B)YearEngineDiaHubSPLPilotMount78-On360 ci11"1.498261.814 PadsPilotCenter ToBolt Center5"StallHigh StallLockup. Codes 781 / 593. NOTE: Milled flat hub, 90 degree bolt pattern. Has 122 tooth ringgear. ID Code is stamped on transmission side of TC and may be a letter before or after thenumber (e.g. B112, 81MountPilotCenter ToBolt Center4 Rectangular5"40StallHigh Stall

Chrysler792871899510A500, A904 (Lockup)Lockup. Codes 792 / 599. NOTE: Milled flat hub, 90 degree bolt pattern. Has 130 tooth widering-gear. ID Code is stamped on transmission side of TC and may be a letter before orafter the number (e.g. B112, 112B)YearEngineDiaHubSPLPilotMount96-On318 ci11"1.498Milled261.554 PadsPilotCenter ToBolt Center5"StallHigh StallLockup. Codes 871. NOTE: Milled flat hub. Has 122 tooth ring-gear. ID Code is stamped ontransmission side of TC and may be a letter before or after the number (e.g. B112, 112B)YearEngineDiaHubSPLPilotMount93-On225, 318 ci11"1.498Milled261.814 PadsPilotCenter ToBolt Center5"StallHigh StallLockup. Codes 899 / 853. NOTE: Milled flat hub. Has 122 tooth ring-gear. ID Code isstamped on transmission side of TC and may be a letter before or after the number (e.g.B112, 112B)YearEngineDiaHubSPLPilotMount93-On318 ci11"1.498Milled261.814 PadsPilotCenter ToBolt Center5"StallLow StallA518, A618 (Lockup) GasLockup. NOTE: Has weight E (see weights diagram at beginning of Chrysler section). Codes642 / 643. NOTE: All have 130 tooth ring-gears unless otherwise specified. ID Code isstenciled on transmission side of TC and may be a letter or # before or after the number(e.g. B514, 514B)YearEngineDiaHubSPLPilotMount89-On360 ci11"1.876231.814 Pads618-3 *For Heavy Duty use 618-4PilotCenter ToBolt Center5"StallLow StallLockup NOTE: Codes 506. ID Code is stenciled on transmission side of TC and may be aletter or # before or after the number (e.g. B514, 514B)YearEngineDiaHubSPLPilotMount93-OnV10 Gas13"1.876231.814 PadsStallPilotCenter ToBolt Center6"Medium Stall41

Chrysler677A518, A618 (Lockup) GasLockup. 90 degree bolt pattern. Codes 767. NOTE: All have 130 tooth ring-gears unlessotherwise specified. ID Code is stamped on transmission side of TC and may be a letter or #before or after the number (e.g. B514, 876231.814 PadsPilotCenter ToBolt Center5"StallHigh StallLockup. 90 degree bolt pattern. Codes 785 / 787 / 591 / 595. NOTE: All have 130 tooth ringgears unless otherwise specified. ID Code is stamped on transmission side of TC and maybe a letter or # before or after the number (e.g. B514, 231.814 PadsPilotCenter ToBolt Center5"StallHigh StallLockup. Codes 514 / 878 / 879. NOTE: All have 130 tooth ring-gears unless otherwisespecified. ID Code is stamped on transmission side of TC and may be a letter or # before orafter the number (e.g. B514, 514B)YearEngineDiaHubSPLPilotMount89-On318 ci11"1.876231.814 PadsPilotCenter ToBolt Center5"StallLow StallA518,A618 Diesel (Lockup & Non Lockup)618-1 *For Heavy Duty Use 618-2Non Lockup Cummins Diesel. NOTE: Has no ring-gear. Codes 136, ID Code is stenciled ontransmission side of TC and may have a letter or # before the number (e.g. B122, 112B)YearEngineDiaHubSPLPilotMount90-On6 cyl Diesel13"1.876241.816 PadsPilotCenter ToBolt Center6"42StallLow Stall

ChryslerA518,A618 Diesel (Lockup & Non Lockup)618-1 *For Heavy Duty Use 618-243

Chrysler618-2A518,A618 Diesel (Lockup & Non Lockup)Non Lockup Cummins Diesel. NOTE: Has no ring-gear. Codes 136. ID Code stenciled ontransmission side of TC and may have a letter or # before the number e.g. B122, 122B. AHeavy Duty Converter.YearEngineDiaHubSPLPilotMount90-On6 cyl Diesel13"1.876241.816 PadsPilotCenter ToBolt Center6"StallLow Stall618-5 *For Heavy Duty use 618-6Lockup (Cummins Diesel) NOTE: Has no ring-gear. Code stenciled on pump, Codes 544 /644 / nDiesel13"1.876231.816 PadsPilotCenter ToBolt Center6"StallLow StallLockup (Cummins Diesel) NOTE: Has no ring-gear. Code Stenciled on pump. Codes: 544 /644 / 868. A Heavy Duty 3"1.876231.816 PadsPilotCenter ToBolt Center6"StallLow StallLockup (Cummins Diesel) NOTE: Has no ring-gear. Code Stenciled on pump. Codes: 544 /644 / 868. A Heavy Duty 3"1.876231.816 PadsPilotCenter ToBolt Center6"StallLow Stall48REStock Replacement 876231.8106 PadsPilotCenter ToBolt Center6"44Stall

Chrysler48-648REHeavy Duty Low Stall unt13"1.876231.8106 PadsDiaHubSPLPilotMount13"1.876231.8106 PadsPilotCenter ToBolt Center6"StallPilotCenter ToBolt Center6"StallLock-Up 671AD 35001542 - Electric Pencil on Front, Made By Sachs Stamped on Front2007 &Up62-2SPLLowLow68RFEYear62-1HubLower Stall than the 48-6 & Heavy DutyYear68-1DiaEngineDiaCummins 13 1/2"V10 Gas &DieselHubSPLPilot1.777272.124MountPilotCenter ToBolt Center6 1/16"6 Hole RingRaised PadsStall62TEDodge Caravan, 447AB Stamped 90 degress on Front, 556 written in felt marker on HubSideYearEngineDiaHubSPLPilot20083.8L10 3/4"1.540221.337MountPilotCenter ToBolt Center4 1/2"4 RectangularPadsLock-Up, Dodge Avenger, Stamped (on Front) 447AB 90 Deg. Decal P04753524ABTTP142766444, Stamped 524AB on Hub SideYearEngineDiaHubSPLPilot2007-On2.4L10 3/4"1.498221.337MountPilotCenter ToBolt Center4 Rect Pads4 1/2"45StallStall

Chrysler145490492504508A518, A727 (Non Lockup) 11 inch UnitsNon lockup NOTE: has weight C (see weights diagram at beginning of Chrysler section)NOTE: All have 130 tooth ring-gears unless otherwise specified. ID Code is stamped ontransmission side of TC and may have a letter or # before the number (e.g. B122, 122B)YearEngineDiaHubSPLPilotMount72-On400, 440 ciCast Crank11"1.876241.814 PadsPilotCenter ToBolt Center5"StallLow StallNon lockup NOTE: has weight C (see weights diagram at beginning of Chrysler section)NOTE: All have 130 tooth ring-gears unless otherwise specified. ID Code is stamped ontransmission side of TC and may have a letter or # before the number (e.g. B122, 122B)YearEngineDiaHubSPLPilotMount72-On400, 440 ciCast Crank11"1.876241.814 PadsPilotCenter ToBolt Center5"StallHigh StallNon lockup Codes 862 NOTE: All have 130 tooth ring-gears unless otherwise specified. IDCode is stamped on transmission side of TC and may have a letter or # before the number(e.g. B122, 122B)YearEngineDiaHubSPLPilotMount72-On225, 318,340 ci SteelCrank11"1.876241.814 PadsPilotCenter ToBolt Center5"StallHigh StallNon lockup NOTE: Has timing marks and weight D (see weights diagram at beginning ofChrysler section) NOTE: All have 130 tooth ring-gears unless otherwise specified. ID Code isstamped on transmission side of TC and may have a letter or # be

GMC Silverado, Stall Torque Ratio 2.06:1, Codes: 29534832, 29538197, 29538531, 29543015 Numbers are on bar code labels next to mounting pads Year Engine Dia Hub SPL Pilot Mount Pilot Center To Bolt Center Stall 2001 8.1L 13 3/8" 2.295 25 1.700 6 Pads 5 3/4" 35-1MD Stall Torque Ratio 2.01:1, Codes